North Area South Area Total

Area Coverage 669.6 ha 894.4 ha 1,564 ha
Present Population 32,732 13,058 45,800
Design Population 56,900 22,700 79,600

In the North area, the topography is flat with a gentle clope from west’
towards east. Three major khlongs exist in the area, which join the khlong
located at the éastern boundary of the service area. While, in the South
area, the central area has a lower land and gentle'slope from west towards

gast.

The housing complexes are arranged on the uniform elevation. The wastewater
treatment plant for the north area is located in the vicinity of the housing

complex, while for South area in the agricultural area near a larger khlong.
8.6.2 Wastewater Collection System
[...]
: . OF |Desion Flow
l MF | ¥axistm Floa for Pipe
B 20 v Yelocity
EC |Earth Cover
— 25
’ FL o | lInvert Level
1 E Elevation
- - - - -30-4H- :
AL |lecumitated Lergth
) b |Distaxs
-f- - - . -34
No. of Sewers
4-1 4-2 4-3A 4-3 4-44
44 £-5 4-0 §-1
NO 4-1  4-2 1454 -3 4dsa =4 45 - -8 ' 81 ' _
D 0360 0300 ‘o400 o400 ohoo o500 | @600 oBan n3oc _ s .
S 2 zon Z 20% 1 pon 1. 8on 1. hox [ IR0 L. 2. 700
BF X A 07) B 011 B pai a 081 [TH 0. 093 0o Q8% a 331 B o 044 . e ] —
| MF e 04k n o4 o bus - 9 618 & 61 o181 a isi 2 E23 a i
vV LR a o fo aTe a7 a T . a 77 [3C) a 64 [
Ecis o424 i tit-4 oitiend ot o o 3 2 s e e E—— —
1 e Wi Zes o FE i ried ti - ) o
& s oo i 7 o & % &
L s Ia =53 ] =4 w 3 2 4
- otz rdd cidd o g o o o
L} 1 L} [N} 11 . L}
t T T ; T I 1 " :
a jor 22 o4 5 ] - 5
E : o EXD 4ol o “ L : L
C 1 L4 1 T 13 1 T 1
o o [ . ~ o o P o
AL o o S e o o o o a
# ; : g - : -
[ T T T 1 : T T T
. - o a- o o o Y o o ¥ 1:
D < g gd dd 3 . ‘: - o : F[G. 862 (3} 200
] ? : : T T " T BAHG BUA THONG - S0UTH (1) H 1:10,00¢

BASTER PLANHING FOR THE SEYERAGE
DEYELOPHEKT PROJECT FOR LONER CHAO PHRAYA RIVER BASIN

JAPAN {HTERNATIONAL CQOPERATION AGENCY

3-203




+20 +20 +20
) Y ; P p
) ‘ V7
')’9 v " ':;/ A
D P £ AP
Ho et H ; o ST o
o of o:";,\'\’ oo
¢ b e ' s
¢ ’ & 2
5 >
+10 +16 -1 -1 -1- - +10+
45 - - 541~ -1 +5 a -1-1-1- .
0 LE L] _—_::::::—“.._7“_ s 0 T TRkt L SEEREE Iy s O L —*:::t I m_"““:j::__ NESEE
T INEERRSEE==2 N 2 ﬁ‘_‘h
a B : LEGEND
5 - —5-. g |- -4 -a - Fem Dascription
HO |ND. of Sowers
1o -10 ~ 18 - D |Diamater
5 Slope
-16 - -5 ~-15 -1 :
BF |Desion Flow
W F | Haxinum Flow for Pipe
-20 - ~20 ‘ -+ + B Vo[ Velooity
' EC |Earth Cover
-2 -1 25| : - 25-
b ? ’ ’ iL Invart Level
: ! E Ejevation
~30 -30 -1~ : - ~30-d— -
AL | Acmilated Length
. 0 Distanca
~36 et N - EERE Hi-4-f- ~35 Lt
} [i
| ﬂ
Ll
aflea
oHoo . No. of Sewers
1Libos
g :z : H-1 -2 G~3A 5-3 6-1
alpr : - : 5-2 6-3 B-4A 6-4 8-5
=l - -
NO q4-p -2 5194 3-3 8- §-2 - 613 - 8-4 236 7-1 T2 Lt 7, ,,2“_
D oo 2100 odvo o300 300 c100 ofho GEOD ofho G500 o00 7
[ 2japw 2 20% Z 0% 2 2ax 2. -20% 1. Bon 1. jox 1. Go% 1. Rar, L AON ). gOn
DF Gl ope [TEH a p17 - & 029 a Qe & 051 {315 [3E2T] ql3re [T Y] o jed S —
MF aladi & 0db 0 pdb a 045 3 Q45 4 Ond 4 |48 a 24t 1922 Lt a e
V a7 & 44 [N I} [T B (3811 . a4 70 C 47 B o T 1 ¥ a ez o : S .
o | s Zan g 2 23555 =55 3 o2 H - -——
k Lt [ T - wivd PN BN . il - o
ey Lo Sy £ & T ER T % = +
B Sex H s 2= Lnose 222 = b = -
l L ddd N wedad o -t T efoliniddod (=13 15 o o -
L) 3 [N o . x e 1
7 i a - S. P i . — o - Y
£ £a = 2 o H 253 5e 2 2 2
- oM wird ol “H o eielel i = - ~
o T T T 1 T 1 . T T
ow on - = - can o > - o
AL oo dd o o o e wiel e o o
: & & : . # g
I T T y ry 'I Il T T T
oo [-3 = o -] ‘oo~ oo o “» - .
o | 53 ou 3 it 5 o o e s “ FIG. 8.6.2 {4} ¥ o1:200
e H 2 3 2 i 3
r ; i . . “ - : ; - BANG BUA THOHG - SOUTH .(2) H 1:10, 000

BASTER PLANNING FOR THE SEFERAGE
DEVELOPHENT PROJECT FOR LOWER CHAD PHRAYA RIVER BASIN

JAPAN {HTERKATIOHAL COOPERATION AGENCY

3-204







- Interceptors 3/1 - 3/7 start from the northwestern of road No. 340 to

connect to 1/12.

South Ares

-~ Five (5) sewer systems are planned comprising one each for eastern and

western areas, and two systems for central area.

- 41 - 4/6 interceptors start from the eastern part of the service area

near WWTP and connect to WWTP.

-~ 5/1 interceptor starts from the southern periphery of the service area

and connects to 4f4.
- 6f1 - 6/5 interceptors connect to 4/6 along road No. 3215,
~ 7/1 - 7[/2 interceptors conenct to 6/3.

- 8/1 interceptor starts at the northern periphery of the service area and

connects to 6/5.

Table 8.6.1 summarizes planned collection facilities. Details on pump speci-

fications and siphon are included in Supporting Report 3.A.6 - 3.C.6.

Table 8.6.1 Wastewater Collection Facilities

Intercoptor Hanhole Pump Station
Dia. by Material Length Kind Humber Less than 5 m3/m More than 5m3/m

(mm) {m) ) Capacity (m3/m) Capacity {m3/m)
RCP 300 6,175 Ho.1 329 Ho.3 2.10 Ho.l 12.84
RCP &00 4,280 No.2 55 No.4 3.72 No.2 43.56
RCP 500 2,005 No.3 35 No.5 1.86 No.& 5.52
RCP 600 2,412 Ho.4 } 3 No. 6 1.02 Ho.8 12.50
RCP 800 2,090 Spacial 3 amvrmmemmmssmv e e — o
RCP 1,000 1,260 eecuremssssssccuecoeas Total 4 4
RCP 1,200 50 Total. 425

Total 18,252

Note ; RCP; Reinforced Concerete Pipe

3-205



8.6.3 Wastewater Treatment and Sludge Disposal System

for Bang Bua Thong North Area
(1) Wastewater Tfeatment and Disposal Methods

The future wastewater discharge in the sewerage development area of Bang Bua
Thong North area is estimated to be 16,388 m3/d in the year of 2011.
Groundwater infiltration at 20% of wastewater diséharge is assumed. The
daily average wastewater to the treatment plant becomes to be 19,700 m3/d.

The effluent quality is expected to be less than 20 mg/l as BODs.

The following three (3) treatment systems are applicable to meet the above

requirements in guality and gquantity.

1) Oxidation Ditch (0OD)
2) Conventional Activated Sludge (AS)
3) Rotating Biological Contactor (RBG)

(2) Comparative Evaluation
The above three (3) treatment systems are compared in terms of required

construction and O&M costs, required land area and easiness of O&M as shown

below (Details are referred to in Supporting Report 3.1.6.2).

e e et e e e e e e e e e et o e e 2 ot e e +
H Evaluation Item v Oxidation Dirch | ACtivated Sludge | RBC H
[ ——— e R LB R o Homm oo R e b b :
1(1} Construction Cost ! 142,71 H 181.26 H 226.0 H
t (million Baht) | : : :
"1{2) Land Cost | 225.0 ' 150.0 H 150.0 H
! _ {(miilion Bakt) ! . ! i

1(3) oY Cost _ ' 12.20 ! 12.14 : 13.25 :
! (million Baht/year} | : : '
14} Required Land Area H 4.5 ) 3,0 ' 3.0 H
} ' (ha) | i i i
1(5) Easiness of O/M H H H i H
{ - Adaprabllity of overload H A H G H G H
i ~ Required technology level ! A H B H c '
! - Sludge dispoeal ' B : B ! B
+______.._._.__-..-_.___-.;.._.-_......,.._.__-u---“u.___________-___-.; ____________________________________ +

Note : 1} Construction cast ¢ direct construction cost axcludiﬁg lana'acqﬁiéition; enginearing
and administration costs .
2) O/M cost i wages, electrlc charge, chemical anc others
3) Adaptability of overload : A: high, B: ﬁiddle, C: low
4} Required technology level : A: low, B: middle, G: high
5} Sludge disposal & A easy, Br ﬁedium, Gt hard

3-206



From cost comparison in NPV (refer to Supporting Report 3.1.6.3), oxidation
ditch system and Activated sludge system are economically on the same level.
While the available land area is quite limited. Then the conventional
activated sludge Syétem is proposed for Bang Bua Thong North sewage treat-

ment plant.
{3) Plan of Treatment Plant

The propused location of the wastewater treatment plant of'Bang Bua Thong
North is the paddy field belonging to the temple. The proposed treatment
plant of conventional activated sludge with a capacity of 23,600 m3/d re-

quires a net area of 3.0 ha.

The flow sheet of conventional activated sludge system and the capacity

dimension and other relevant details of each treatment facility is shown

below. '
Influent Inflow imary Aeration | _|Secondary Disinfection | Effl
_ e . 43 - || Disinfection uent
—> Pump Sedimentation| | Tank Sedimentation{ ! Tank T
{Basin Rasin
Excess Sludge
Disposal
Flow of Conventional Activated Sludge System
Inflow Pump : Design capacity 30,700 m3/d {hourly max. dry}
92,100m3/d (hourly max. wet)
Capacity 21.3% m3/min. with 8.0 m
hydfaulic head (hourly max. dry)
64.0 m3/min. with 8.0 m
hydraulic head (hourly max. wet )
Grit Chamber : Surface loading 1,706 m3/m2 day

(dry weather ) .
2,132 m3/m2/d
(wet weather )
: Retention time 20 sec (dry), 16 sec (wet)
Size ' 1.0 m(W) x 9 m(L) x 0.4 m(D)

.

3207



x 2 units
(2 units for dry weather)
1.4 m{W) x 9 m(L) x 0.4 m(D) .
x 2 units
Congtructed with R.C

Stormwater Sedimentation Basin: Design discharge 68,500 m3/d

(hourly max. wet - daily max. dry)

Dimension ¢ 14 mx 3m (D) x 6 units

s

surface loading 74.2 m3/m2/dny
: Sedimentation time 1.0 hr

Constructed with R.C

Primary sedimentation basin: Design wastewater 23,600 m3/d
(daily max. dry)
: Dimension $ 15 m(W) x 4 m(D) x 4 units
: Surface loading 43.5 m3/m2/day
Sedimentation time 2.2 hours

Constructed with R.C

Aeration Tank: Design wastewater .23,600 m3/d
(daily max. dry}
Dimension . 12.0 m{W) x 36.0 m(LL) = 3.0 m(D)
x 4 units

Aeration time 5.3 hours

: BOD-S5 loading . 0,32 kg-BOD/kg-55/day
MLSS 1,478 mgfl (25% return sludge)

Constructed with R.C

Secondary sedimentation: Design wastewater 23,600 m3

basin : Dimension b 17.0m x 2.5 m(D) x 4 units
: Retention time 2.3 hours
: Surface loading 26,0 m3/m2/d

Constructed with R.C

Sludge thickener: Design sludge volume 419 m3/d
' (4.01 ton-DS/d)
:+ Dimension of tank $ 6.0 mx 4.0 m(D) x 2 units

: Detention time 13.0 hours

3-208



Sludge digestion tank : Design sludge volume 107 m3/d
Dimension of tank d 12,0 mx 5.0 m(D) x 4 units
d 8.5mx 5.0 m(D) x & units

Centrifugal : Design digested 79 m3/d
Dewatering - : Operation time 6 hours x 6 days per week
Capacity 4 ~ 5 m3/hr x 1 unit

7 7 8 m3/hr x 2 units

The effluent is discharged to Khiounpg Bang Bua Thong through Khlong Ban
Klual. Layout of the treatment plant is shown in Figure 8.6.3.(1) and

Figure 8.6.4.(1), respectively.

B.6.4 Wastewater Treatment and Sludgé Disposal System for Bang Bua Thong
South Area

(1) Wastewater Treatment and Disposal Methods

The future wastewater discharge in the sewerage development area of Bang Bua
Thong South Sewerage Development area is estimated to be 6,538 m3/d in the
year of 2011 Groundwater infiltration at 20% at wastewater dlschafge is
assumed. The daily average wastewater to the treatment plant becomes to be
7,900 m3/d. The effluent quality is expected to be less than 20 mg/l as
BODs.

The following three (3) treatment systems are applicable to meet the above

requirements in quality and quantity.
1) Oxidation Ditch (QD) )
2) Conventional Activated Sludge (AS)
3) Rotating Biological Contactor (RBGC)

(2) Comparative Evéluation

The above three (3) treatment systems are compared in terms of required
construction and O&M costs, requlred land area and easiness of O&M as shown

below (Details are referred to in Supporting Report 3.1.6,. 2)

3-209






Waslewaler Trealmeniphant

Rorth T.P.

Conventienal Activated
- Sludge System

South T.P.

Vagtewater Tieatment mothod Oxidation Ditch Systew

Plant Space Area (ha) 3.0 2,25 I
Treatuent Copacity (m®/dy 23, 600 7,900
(inclusive of G. ﬁ

Discharge Point |

Xhlong Hang Klusi Khlong Bang Bua Thong

Main Facilile’s  Nosih T- 2. Main Facilifi's  South T P.
1) Inflov. Pump  Subzerged Foap B 1) Inflos Pusp Subzerged I’ump! ) )
(Dry Season) | ¢250a/ax4, 8o /ainX 8. 0" 2units (Dry Season) | ¢ 200n/nx 4. 0a? /oinx 7. 0°iX 2units

{¥et Season)
2) Grit Chamber

@ 350a/a% 11. 5u®/ninx 8. 0°H X lunits
¢ 4600/ax 2L 40®fminX . 0"H X 2units
Constructed with R.C.

2) Grit Chagber

& 3000/wx 8. 0u®/Binx 7. 01X Junits
Comstructed with R.C. :

1. "W 7.55L%0. 6°D % units
{lenit for dry weather)
Constructed with R.C.
Dimension

4" ¥ 100°LXK 2. 5D dunits
Aeration Time 12,2 hours
Constructed wvith R.C.

L 0°¥X9°Lx0. 4°Dx 2units
(2units Tor dry weather)
1 4°9x9"Lx 0 b 2units
Constructed with R.C.
Dimension

¢ 15. 0°4. 0°DX dunits

3) Oxidation Bitch

3) Primary
Sedigeniation Tank

. 4) Final

Sedimentation Time 2.2 hr. Sedimentation Tank | Disension
4} Aeration Tank Constructed with R.C. ¢ l3“><_2. E'Qxiunits
Dimension . Retention Time 4.2 hours
12°EXS6CL X5 B X dunits 5§} Drying Hed Dizension -
Retention Fiee 6.3 hr. 12° %157 X 10units '

§) Secondary

Constrocted with R.C.
Sedigentation Tank

Dizensica

P 17" X 2. 5" dunits
Sediventation Tize 2.3 hr.
Constructed with R.C.
Diwension

2ERH60°Lx ). 57D X uni ts
Contact Time 8§ min

Detention Tise 15 days

6) Chloriration Tank

fsé

P, PRASYT VILLAGE

e I

=== T orpleg awd

L \
Y
I+18. 33, Ba i) xTunlke] H
1}

o0 @,k

rintl .

33dlmenkatlen [y e,y eardinpebin
Ba1lo * E

[a33. 82t S ld) chualvak \.‘!
©21dation + iy
Dlten 1 D
b “
-
\
Wy \.
\ -.-—-1—-{
g
|
I
[
i L
It e mtdl Gontea) [ [
i = i
i il b8 I
B Opazatios @3 rluz,“-.,_
tallow Fump . Bubiding 7 -
Tos R ey s g e "
B R F o T e et

S

-V

M~ !

STLDY 1 USIER BNNHE FIR TE AOGME
TEYELERAENT PROEF FOR LIAER OUD (IRATA NIYEL DASTH

DML INTERATHODL XFERATIGI RELY

FiQu®  Layout of Sevage Treatnent

FIGURE Layout of Sewage Treatment
A8.3(1) Pisnt {Fang Bua Thong Horth)

8.6,3 (2) Plenl (Bsng Bua Thong South)

3-210







ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ

37114044 JIMNYEUAH

148

|




H Evaluation Item | Oxidation Ditch } Activated Sludge |
e e e JER A o s For e P
1{1) Construction Cost : 47.71 ; 65,42 ! 74.52 !
! {willion Baht) ! i i H
'{2) Land Cost ! 7.03 H 2.50 ! 2,50 t
! {million Baht) | ! i i
1(3) O/M Cost H 4.65 ! 4.68 H 5.14 H
H {million Baht/year) | i ! H
1 (4) Required Land Area 1 2.25 H 0.80 H 0.80

i tha) | H ! |
1 (5) Easiness of O/M H H H

H - Adaptaﬁility of overload H A ! [ H c H
H ~ Required technclogy level H A H B H c H
H - Sludge disposal H A ' | B H
o e 8 e et e 2 A e o o et e e +

Note : 1) Construection cost i direct construction cost excluwding land acquisition, enginesring
and administration costs
2) O/M cost ¢ wages, electric charge, chemlcal ane others
3) Adaptability of overload : A: high, B: middle, C: low
4) Required techinclogy level : A: low, B: middle; C: high
5} Sludge disposal LA easy, B: medium, C: hard

As evident from cost comparison in NPV (refer to Supporint Report 3.1.6.3),

oxidation ditch system igs the most eonomical.

({3} -Plan of Treatment Plant

The propoéed location of the wastewater treatment plant of Bang Bua Thong
South is currently the open space. The proposed treatment plant of oxida-

‘tion ditch with a capacity of 7,900 m3/d requires a net area of 2.25 ha.

The flow sheet of oxidation ditch system and the capacity dimension and

other relevant details of each treatment facility is shown below.

Influent Infiow Ogxidation | [Final Dishlfecti.on Efflment
—=—#] Pump [~| Dith "] Sedimentaitod ] Tank — &
1 Basin ;
\ 4
Excess Studge
Disposal

Flow of Oxidation Ditch System

3-212



Inflow Pump : Desipgn capacity

Capacity

Grit Chamber: Surface loading
i Retention time

3  Size

Constructed with R.C
Oxidation Ditch: Desipgn wastewater
basin Dimension
:+  Aeration time

Constructed with R.C

Final sedimentation:
basin Dimension
'Reteﬁtion time
Surface loasding

1+ Constructed with R.C

25.8 m3/min.

Design wastewater

12,400 m3/d
317,200 m3/d
8,61 m3/min.

{hourly max. dry)
{hourly max. wet)
with 7.0 m
hydraulic head (hourly max. dry)
with 7.0 m

hydraulic head (hourly max. wet)
1,653 m3/m2/d (dry weather)

2,480 m3/m2/d (wet weather)

31 seé (dry), 21 sec {(wet)

1.0 m{W) x 7.5 m(L) x0.6 m(D)

x 2 units

(1 unit for dry weather)

7,900 m3/d (daily ave. dry)
4 m(W) = 100 m(L) x 2.5 m(D)
X 4 units

12.2 hours

7,900 m3

$13.0m x 2.6 m(D) x & units
4.2 hours

14.9 m3/m2/4d

Sludge thickener: Design sludge volume 158 m3/d

: Dimension of tank

Detention time

(1.106 ton-DS/d)
$4,.0m x 4.0 m(D) x 2 units
15.3 hours

‘Sludge digestion tank: Design sludge volume 36.8 m3/d

Dimension of tank

Drying Bed Drying area
Detention time

Dimension

3-213

$10.0 m x 5.0 m{D) x 2 units
$7.0 m x 5.0 m(D) x 2 units
1,800 m2

15 days

12 mx 15 m x 10 units



The effluent is discharged to Chao Phraya river through Khlong Bang Bua
Thong. Layout of the treatment plant and hydraulic profile are shown in

Figure 8.6.3,(2) and Figure 8.6.4.(2), respectively.
8.7 GCost Estimates

8.7.1 Construction Cost

In the previous chapter, cost functions for interceptors, pump stations
(more than 5 m3/min.) aﬁd wastewater treatment plants are developed. Land
acquisition cost is also considered to come up with the total construction
cost. The following are cost requirements (millioﬁ Baht)}, broken down into
priority area in North area (F/S area), remaining area in North area and

South area,'for the design year 2011.

F/S Area Remaining Area
Cost Ttem in North Area in North Area  South Area Total
(1) Direct Cost '
1) Interceptor 65.3 44.0 136.2 245.5